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BK-G45L ENGINE

Key# |PART NUMBER DESCRIPTION REMARKS [ Q'TY
i 2 H 3L 59 kg HE
2 4820-13181 WS IR 22 M5%20 BOLT M5%L20 4
3 4500-13120 GABYAHLH GASKET,CYL 1
4 4500-21101 GAB Ml A8 Bl CRANKCASE 1
5 2629-21130 GAS Bl 6 14 T PIN 3
6 4500-21140 GA5 i AhAR GASKET,CASE 1
7 530016147 GAS Bl AR A& (6201C3) BEARING 6201C3 2
8 4810-21210 A AG DB (125%22%7) SEAL 12227 1
9 1650-21220 GAS il FE K 3¢ SEAL 125327 1
10 01252-30530 7S IR 22 M5%30 BOLT M5%L30 4
11 04065-03212 GA5 A R 132 RING 3290 1
12 4500-41110 G457% % PISTON 1
13 8488C40300 G457 ZE IR RING,PISTON 2
14 2850-41310 G457H ZE4H PIN 10%33 1
15 1300-41320 G45 CIEFR RING 2
16 T2100-41410 GABTR &l 7K BEARING 10%11%14 1
17 2850-41510 GAS Ml A4 Bl WASHER 10mm 2
18 4500-42000 G45 CRANKSHAFT COMP 1
19 1000-43240 e KEY 1
20 4500-15220 BKYH & 2% MUFFLER 1
21 01252-30565 WS B 22 M5%60 BOLT M5%60 2
22 4500-32120 GAS 5| BEER MR 22 M5*12 SCREW M5%12 1
23 4700-15212 GABYH F 28 GASKET,MUFFLER FHR 1
24 4500-32110 G455 #EE (40) COVER,RED 1
25 4500-32120 GAB | BE R 22 M5%12 SCREW M5%12 4
26 4500-32210 KACEDS (B GUARD,BLACK 1
27 1852-72121 BioMR (BIHEEAD GROMMET 1
28 4500-75210 GAGTR A% PULLEY 1
29 525780110 P4 N8 WASHER 2
30 4550-13160 1 O E INSULATOR 1
31 848G6014B1 GASE - CRE ) GASKET, INSU 1
32 4500-13130 7 AL # /D AR GASKET, CARB 1
33 2193-86150 By E A7~ CRATD CLAMP 1
34 B LABEL 1
35 4500-22110 GABER (L5 3 A GUARD 1
36 4500-32120 GAS 5| BE BB IR 42 M5%12 BOLT M5%12 1
37 4500-15221 GA5 R AR AR PLATE,MUFFLER FHR 1
38 4500-32120 GAS 5| BE BB IR 42 M5%12 BOLT M5%12 1




BK-G45L ENGINE

Key# |PART NUMBER DESCRIPTION REMARKS [ Q'TY
i 2 H 3L 59 kg HE
39 1475-83101 BK/INA 2o 1128 THROTTLE CABLE COMP 1
40 TK G12P GA5PF- A 2% (TKD CARB ASSY T 1
41 4500-51111 GASES A H -1l SHOE )
42 4500-51220 GAB 5 A B 3 SPRING 1
43 1200-51211 GA5 B B iR 22 SCREW 2
44 1200-51230 (g WASHER 2
45 1200-51240 GAB B A B 5 WASHER 2
46 T1153-71110 G4BT ROTOR 1
47 T1153-71200 GA5E T COIL ASSY 1
48 T1153-71103 G455 TR TUBE 1
49 T1153-71202 GA57E T &I CAP 1
50 T1153-71203 G455E Tk T4 PIN 1
51 5500-72110 G45 KL ZE CAP 1
52 5500-72120 GABS K AL FENE BT SPRING 1
53 T1163-71204 GABE THZ IR GROMMET 1
54 T1153-71102 G457E T = R £k CORD, HIGH 1
55 3350-14159 WIS G522 M4*20 BOLT 2
56 165043230 2R N8 NUT M8 1
57 T1153-31100 BK -5 XU A HOUSING ASSY 1
58 T1153-31110 BKF X EE 1 i HOUSING 1
59 06002-06001 BK 5 X 22 #l1 75 (6001-2RS) BEARING 6001-2RS 1

60 04065-02812 G26 i A <3 1128 SNAP RING

61 6278-12311 BK &A1 DRUM 1
62 04064-01210 BKE &M R Hh12 RING 124

63 T3087-12600 BK/IMFA s AT £ STOPPER COMP. 1
64 3310-12281 7S 4 A8 22M5%20 BOLT 4
65 4500-31210 G45 T4 AR PLATE? 1
66 3699-90333 G45:Kt3E (RT) SPARK PLUG TORCH 1
67 T1153-71240 GA45 55 K L2k CORD 1
68 8488K40010 AN SRR CLAMP 1
69 4500-75100 GA5Ja B as i (BB STARTER ASSY(BLACK) 1
70 4500-75120 G455 Bl 2 4 46 REEL 1
71 4500-75150 G455 Bl #s N IR 22 SCREW 1
72 1850-75130 G455 5l 28 345 5 SPRING, SPIRAL 1
73 505302501 G45 5 5 2L COLLAR 1
74 4500-75190 GA5 ] 55 ARM 1
75 4500-75160 G45Ja Bhas 4 ROPE 1




BK-G45L ENGINE

Key# |PART NUMBER DESCRIPTION REMARKS [ Q'TY
a2 m F e Y FE e
76 1140-75320 G45 JE B34 F KNOB 1
77 5500-75170 JESh SR PLATE, STOPPER 1
78 4500-75511 G455 Bl 28 8 22 M6% 14 SCREW M6%14 4
79 1400-82002 B/ K 2% 6 L AIR FILTER ASSY 1
80 525780109 BK/ZIM 2R 22 8 N o6 AIR FILTER BODY 1
81 525781112 BK/MA ER 42 JE AN 7% COVER 1
82 525450406 BKZ* 47 ELEMENT 1
83 1400-82141 BK/IMA 2k 2 e oY FILTER SCREEN 1
84 525530102-1 | MA*25[ k- iRee (4RE) SCREW 2
85 BK/INFA 2 43 e b LG LABEL AIR FILTER 1
86 BK/INA 25 2 B bR G LABEL STARTER 1




